YN

CALIFORNIA REGIONAL WATER QUALITY CONTRCL BOARD
SAN DIEGO REGION

ADDENDUM NO. 1 TO ORDER NO. $2-04 .
AN ADDENDUM MODIFYING WASTE DISCHARGE REQUIREMENTS
FOR THE
RANCHO SANTA FE COMMUNITY SERVICES DISTRICT
RANCHO SANTA FE WATER POLLUTION CONTROL FACILITY
SAN DIEGO COUNTY

U RTIE S PRI S o aananlbe LR

The California Regional Water Quality Board, San Diego Region
(hereinafter Regional Board), finds that:

1. On May 18, 1992, the Regional Board adopted Order No. 92-04,
Waste Discharge Requirements for the Rancho Santa Fe
Community Services District, Rancho S8anta Fe Water Pollution
Control Facility, San Diego County. Order No. 92-04
established requirements for the discharge of up to 0.45
million gallons per day of treated wastewater by spray
irrigation of Rancho Santa Fe Golf Course.

2. Order No. 92-04 states that Rancho Santa Fe Water Pollution
Control Facility will use a chlorination system to achieve
conformance with the requirements for disinfection specified
by Chapter 3, Division 4, Title 22 of California Code of
Regulations.

3. On August 20, 1993, Rancho Santa Fe CSD submitted a complete
e report of waste discharge (RWD). This RWD describes the
- discharger's proposal to use an ultraviolet (UV) system
"instead of a chlorination system for dlSlnfectlon of the
wastewater.

4. The discharger reports that the UV disinfection system will
consist of four racks of light, four intensity meters, one
transmittance meter, and a microprocessor. The intensity
meter measures lamp power in microwatts per centimeter
square. The transmittance meter measures the water's
ability to transmit light in comparison to distilled water.
The microprocessor calculates dose of UV energy based on the
measured intensity, light transmissibility, and the
detention time of treated wastewater in the channel. All
system information is stored in a microprocessor.

5. The RWD indicates that the UV disinfection system uses
ultraviolet light to alter the genetic (DNA) material in
cells so that bacteria, viruses, molds, algae and other
micro-organism no longer reproduce. Microbiclogists have
determined the effective dose of UV energy, (expressed in
microwatt- seconds/cm), needed to destroy pathogens as well
as indicator organism found in wastewater to be 100mWs/cm?.




Addendum No. 1 ‘ . —2-
Order No. 92-04

6.

By letter dated July 23, 1993, Department of Health Services -
recommends that the use of UV disinfection process be
approved subject to the following conditions:

a. The tertiary process shall be operated at a constant
flow of 0.25 MGD. )

b. The discharger shall provide continuous, reliable
monitoring of the effluent turbidity.

c. The discharger shall provide continuous, reliable
monitoring of the fluid transmittance, and UV
intensity.

d. The effluent turbidity shall not exceed 2.0 NTU at any
time. Treated waste water which does not meet this
standard shall be diverted to an alternate disposal
facility.

e. The UV dose shall not remain below 140 mWs/cm? for more
than 24 hours.

f. A minimum UV dose of 100mWs/cm’ shall be provided at
all times. When the treatment process does not provide
the minimum dose, treated waste water shall be diverted
to an alternate disposal facility.

g. The effluent coliform levels shall be less than or
equal to 2.2 MPN/10C ml based on average of the last
seven days and shall be less than 23 MPN/i0oOml at all
times.

h. Results of the tracer study shall be submitted prior to
placing the UV system into service.

i. Prior to using the plant to provide reclaimed water,
the discharger shall submit an operations plan for the
treatment plant. ‘

By letter dated September 28, 1993, Dudek & Associate, Inc.
on behalf of the Rancho Santa Fe CSD indicates that the
proposed UV disinfection system will comply with all of the
conditions in Finding 6 above. This letter further states
that the Rancho Santa Fe WPCF will have fixed-speed,
positive displacement pumps to achieve a constant flow rate
of 0.25 MGD. The proposed project is also set up to
automatically divert flow from the reclamation system to the
percolation ponds in the event of high turbidity or low UV
energy dose.




Addendum No. 1 -3~
Order No. 92-04

8.

10.

On November 9, 1993, Rancho Santa Fe CSD approved a Negative
Declaration for the use of UV system instead of a
chlorination system for disinfection of the wastewater.
Rancheo Santa Fe CSD determined that the use of UV system as
a disinfection process will not have a significant effect on
water quality.

The Regional Board has notified the discharger and all known
interested parties of the intent to prescribe waste
discharge regquirements for the proposed discharge.

The Regional Board in a public meeting heard and considered
all comments pertaining to the proposed discharge.

IT IS HEREBY ORDERED THAT Order No. 92-04 is modified as follows:

1.

Effluent limitation of Coliform specified in Discharge
Specification B.1.(a) shall be less than or equal to 2.2
MPN/100 ml based on average of the last seven days and shall
be less than 23 MPN/100ml at all times.

Provision C.15 is added to Order No. 92-04:

C.15 The discharger shall comply with the following
conditions:

a. The tertiary process shall be operated at a
constant flow of 0.25 MGD. ‘

b. The discharger shall provide continuous, reliable
monitoring of the effluent turbidity.

c. The discharger shall provide continuous, reliable
monitoring of the fluid transmittance, and UV
intensity.

d. The effluent turbidity shall not exceed 2.0 NTU at
any time. Treated waste water which does not meet
this standard shall be diverted to an alternate
disposal facility.

e. The UV dose shall not remain below 140 mWs/cm® for
more than 24 hours.

f. A minimum UV dose of 100mWs/cm® shall be provided
at all times. When the treatment process does not
provide the minimum dose, treated waste water
shall be diverted to an alternate disposal
facility.




Addendum No. 1
Order No. 922-04

-4-

g. Results of the tracer study shall be submitted
prior to placing the UV system into service.

h. Prior to using the plant to provide reclaimed
water, the discharger shall submit an operations

plan for the treatment plant.

3. Effluent Monitoring B is replaced with the following:

B. EFFLUENT MONITORING

The following shall constitute the effluent monitoring
program for Rancho Santa Fe WPCF:

Determination Unit Sample Sampling Reporting
' Type Freguency Frequency
Flowrate* MGD Continuous Continuous Monthly
Biochemical Oxygen Demand mg/L Composite Weekly Monthly
(5-Day @ 20°C)
Total Suspended Sclids mg/L Composite Weekly Monthly
Volatile Suspended Solids mg/L Composite Weekly Monthly
pH Unit Composite Weekly Monthly -
Total Dissolved Solids ng/L Composite Quarterly Quarterly
Chloride mg/L Composite Quarterly Quarterly
Percent Sodium % Composite Quarterly Quarterly
Sulfate mg/L Composite Quarterly Quarterly
Nitrate (NO,) ng/L Composite Quarterly Quarterly
Iron ng/L Composite Quarterly Quarterly
- Manganese : mg/L Composite Quarterly Quarterly
Methylene Blue Active ' ;
Substances mg/L Composite Quarterly Quarterly
Boron mg/l. Composite Quarterly Quarterly
Fluoride mg/L Composite Quarterly Quarterly
Aluminum mg/L Composite Annual Annual
Arsenic mg/L Composite Annual Annual
Barium ng/L Composite Annual Annual
Cadmium mg/L Composite Annual Annual
Chromium mg/L Composite Annual Annual
Copper mng/L Composite Annual Annual
Lead mg/L Composite Annual Annual
Mercury mg/L Composite Annual Annual
Selenium mg/L Composite Annual Annual
Silver mg/l. Composite Annual Annual
Zinc mg/L Composite Annual Annual




B

e

Addendum No. 1 ~5-
Order No. 92-04

Determination Unit Sample Sampling Reporting
Type Frequency Fregquency
‘Coliform . MPN/100 ml Grab * Monthly
Turbidity NTU Continuous * % Monthly
%* Report both the flowrate for the treatment plant and

flowrate for UV disinfection system.

* % Sampling and analysis shall, as a minimum, be conducted
in accordance with all applicable provisions of
California Code of Regulations, Title 22, Division 4,
Chapter 3, Article 6 in its present form or as it may
be amended.

Note: MGD = million gallons per day

= milligrams per liter

3. The following Section G will be added to the Monitoring and
Reporting Program No. 92-04.

G. UV disinfection system.

Every month, the discharger shall submit a report
certifying that the UV disinfection system has been in
compliance with all the provisions described in
Provision C.15 of this Addendum. If there is any
noncompliance during the reporting period, the
discharger shall discuss the steps taken to correct the
noncompliance. '

I, Arthur L. Coe, Executive Officer, do hereby certify the
foregoing is a full, true, and correct copy of Addendum No. 1 to
Order No. 92-04 adopted by the California Regional Water Quality
Contrel Board, San Diego Region, on November 15, 1993.

Executive Officer




CALIFORNIR REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

TECHNICAL CHANGE ORDER NO. T-1
FOR
MONITORING AND REPORTING PROGRAM NO. 92-04
RANCHO SANTA FE COMMUNITY SERVICES DISTRICT
RANCHO SANTAR FE WATER POLLUTION CONTROL FACILITY
SAN DIEGO COUNTY

It is hereby ordered that Section E. SEWAGE SOLIDS be replaced
with the following:
E. SEWAGE SOLIDS
A log of the type, guantity, location and manner of

disposal of solids removed in the course of sewage
treatment shall be maintained and submitted qu rterly.

Ordered by ///:;7 ”7f§;;2;/’
Executlve Ofglcégauéi

Date: August 23, 1992

File: 01-0177.01 & 01-0177.02



The

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ORDER NO. 92-04

WASTE DISCHARGE REQUIREMENTS
FOR THE
RANCHO SANTA FE COMMUNITY SERVICES DISTRICT
RANCHO SANTA FE WATER POLLUTION CONTROL FACILITY
SAN DIEGO COUNTY

California Regiocnal Water Quality Board, San Diego Region

(hereinafter Regional Board), finds that:

1.

On May 4, 1987, this Regional Board adopted Order No. 87-56,
Waste Discharge Requirements for the Rancho Santa Fe Community
Services District, Rancho Santa Fe Water Pollution Control
Facility, 8San Diego County. Order No. 87-56 establishes
requirements for the disposal of up to 0.28 million gallons per
day (MGD) of treated wastewater to percolation beds.

On January 23, 1989, this Regional Board adopted Addendum No.
1 to Order No. 87-56, An Addendum reflecting a treatment
facility expansion and an increase in the authorized flowrate
for the Rancho Santa Fe Community Services District, Rancho
Santa Fe Water Pollution Control Facility, San Diegc County.
Addendum No. 1 to Order No. 87-56 authorizes Rancho Santa Fe
Community Service District (CSD)} to dispose up to 0.45 MGD of
treated wastewater to percolation beds.

On August 5, 1991, Rancho Santa Fe CSD submitted an incomplete
Report of Waste Discharge (RWD) entitled "Rancho Santa Fe Water
Pollution Control Facility Application for Waiver to Discharge
Requirements" prepared by Dudek & Associates, Inc. This RWD
requests to use treated wastewater from Rancho Santa Fe Water
Pollution Control Facility (WPCF) to irrigate the Rancho Santa
Fe Golf Course. After receipt of additional information the
complete RWD was accepted on November 27, 1991.

The existing Ranchoc Santa Fe WPCF includes screening,
comminution, and an activated sludge process consisting of
extended aeration and secondary clarification. Sludge from
secondary clarifiers will go through a belt filter press before
it is discharged to concrete lined sludge drying beds. Dried
sludge is transported to a sanitary landfill for disposal.

The RWD indicates that the discharger will install a static
mixer and a dual chemical feeder for the coagulation system;
concrete tanks equipped with slow speed mixers for flocculation;
and a chlorination facility. Wastewater from Rancho Santa Fe
WPCF will be treated to the most restrictive Title 22 level for
landscape irrigation, and the percolation beds will be used as
a fail-safe mechanism to dispose the treated wastewater when the



Order

No. 92-04 ~-2-

Rancho Santa Fe Golf Course can not be irrigated. Treated
wastewater used for Rancho Santa Fe Golf Course irrigation will
be pumped to and stored in a golf course storage pond. The
percolation beds and the Rancho Santa Fe Golf Course are not
upgradient of any municipal supply reservoir.

The monitoring reports submitted by the discharger in response

——

10,

11.

to Order No. 87-56 indicate that during 1990 and 1991, the
concentration of total dissolve solids (TDS) of water supply and
of Rancho Santa Fe WPCF effluent are as follows:

Total dissolve solids

Water supply RSFWPCF effluent Increment
1989 619 mg/1l 1054 mg/1 435 mg/1
1990 587 mg/1l 1256 mg/1l 669 mg/1l
1990 551 mg/1l 1081 mg/1 530 mg/l
1990 593 mg/1l 1062 mg/1l 469 mg/1l
1990 577 mg/1 1017 mg/1l 440 mg/l
1991 593 mg/l 1152 mg/l 559 mg/l
1991 853 mg/1 1416 mg/1l 563 mg/l
1991 746 mg/l 1238 mg/1l 492 mg/1l

e — i S S - . ———— — T ——— T — " A R S - S S VD Sy S e S - S S - G e sl S S S e

The increments of TDS in Rancho Santa Fe WPCF effluent over
supply water, as noted by Finding No. 6, are higher than typical
incremental increase resulting from domestic water use, which
is between 300 mg/l and 400 nmg/l.

Regional Board Resolution No. 90-61, A Resolution Amending
Resolution No.90-40, A Regionwide Groundwater Amendment to the
Comprehensive Water Quality Control Plan for the San Diego
Region, indicates that for areas downgradient of municipal
supply reservoirs, effluent limitations for reclaimed water
shall be at levels that are not 1less than constituent
concentrations of water supply plus a typical incremental
increase resulting from domestic water use, but not more than
the Basin Plan ground water gquality objectives.

This Order establishes the Rancho Santa Fe WPCF effluent limits
at the levels which will comply with Regicnal Board Resolution
No. 90-61,.

RWD reports that golf course storage pond will be constructed
above the 100 year flood plain, and golf course runoff drains
to La Orilla Creek. This Order prohibits any discharge of
treated or untreated wastewater to the La Orilla Creek or its
tributaries.

The RWD reports that Rancho Santa Fe Golf Course is located in
the San Elijo Hydrologic Subarea (4.61) of the Escondido



1z.

13.

14.

15.

Order No. 92-04 -3-

Hydrologic Area of the Carlsbad Hydrologic Unit. The Rancho
Santa Fe WPCF and its percolation beds are located in the NW 1/4
of Section 33, T18S, R3W, SBB&M in the San Dieguito Hydrologic
Area (5.10) of the San Dieguito Hydrologic Unit.

The "Comprehensive Water Quality Control Plan Report, San Diego

Basin (9)" (Basin Plan) was adopted by this Regional Board on
March 17, 1975; and subsequently approved by the State Water
Resources Contrel Board (State Board). Subsequent revisions to

the Basin Plan have also been adopted by the Regional Board and
approved by the State Board.

The Basin Plan established the follow1ng beneficial uses for the
ground water of the San Elijo Hsa” {4.61):

(a) Municipal and domestic supply (potential)

(b) Agricultural supply

(c) Industrial service supply

" The beneficial uses do not apply westerly of the easterly
boundary of the right-of-way of Interstate Highway 5. The
beneficial uses for the remainder of the hydrologic area
are as shown.

The Basin Plan established the following beneficial uses for the
ground water of the San Dieguito HA" (5.10) :

(a) Municipal and domestic supply
(b) Agricultural supply

(c) Industrial service supply

(d) Groundwater Recharge (potential)

The beneficial uses do not apply westerly of the easterly
boundary of the right-of-way of Interstate Highway 5. The
beneficial uses for the remainder of the hydrologlc area
are as shown.

The Basin Plan established the following beneficial uses for the
surface water of the San Elijo HSA (4.61):

(a) Municipal and domestic supply

(b) Agricultural supply

(c) Industrial service supply (potential)

(d) Hydropower generation

(e) Water contact recreation

(f) Non-contact water recreaticn

(g) Warm fresh-water habitat

(h) Cold fresh-water habitat